
1 990328-RP REV [-]©2025 Valco Industries, Inc.

Mach 57  
Fiberglass Damper Fan 

57” Assembled /-KD Fans
Galvanized and Cast Aluminum Blade Models  

Repair Parts List



2 ©2025 Valco Industries, Inc.990328-RP REV [-]

22

23

11
12 18

14
19

16
8

1

9

20

4 15

2
3

25

207 19

5

10

13

17

6

Da
m

pe
r s

ub
-a

ss
em

bl
y:

 S
ee

 d
et

ai
l v

ie
w

 o
n 

pa
ge

 4
 fo

r p
ar

ts
 li

st

57
” 

Be
lt 

Dr
iv

e 
Da

m
pe

r F
an

s -
 E

xp
lo

de
d 

Vi
ew

24

21



3 990328-RP REV [-]©2025 Valco Industries, Inc.

57
” 

Be
lt 

Dr
iv

e 
Da

m
pe

r F
an

s -
 P

ar
ts

 L
is

t
U

se
 e

xp
lo

de
d 

vi
ew

 d
ra

w
in

g 
on

 p
re

vi
ou

s p
ag

e 
fo

r p
ar

t i
de

nti
fic

ati
on

.

Ha
rd

w
ar

e 
us

ed
 to

 a
ss

em
bl

e 
ho

us
in

gs
 a

nd
  c

on
es

 d
et

ai
le

d 
on

 a
 se

pa
ra

te
 p

ag
e.

KE
Y

4
8

9
10

11
12

DE
SC

RI
PT

IO
N

M
O

TO
R

DR
IV

E 
PU

LL
EY

DR
IV

EN
 P

U
LL

EY
BE

LT
BL

AD
E

*B
LA

DE
 K

EY

Q
TY

1
1

1
1

1
1

FA
N

 P
AR

T 
#

PA
RT

 #

95
75

20
98

00
31

98
00

07
98

00
26

ZV
74

7
95

70
60

ZF
B3

02

95
75

25
98

00
31

98
00

07
98

00
15

98
00

30
95

70
31

93
60

32

95
75

30
98

00
31

ZV
77

4
98

00
15

98
00

36
95

70
31

93
60

32

95
75

55
98

00
32

98
00

25
98

00
26

98
00

12
95

70
31

93
60

32

95
75

60
98

00
31

98
00

33
98

00
15

98
00

30
95

70
60

ZF
B3

02

95
75

70
98

01
97

98
00

33
98

00
26

ZV
74

7
95

70
31

93
60

32

95
75

80
98

00
79

98
00

35
98

00
15

98
00

36
95

70
31

93
60

32

95
75

90
98

01
97

98
00

35
98

00
26

ZV
74

7
95

70
31

93
60

32

95
75

95
98

01
97

98
00

07
98

00
15

98
00

30
95

70
31

93
60

32

95
75

65
 / 

-S
SH

W
98

00
32

98
00

33
98

00
15

98
00

30
95

70
60

ZF
B3

02

(*
or

 T
ra

nt
or

qu
e)

FA
N

 S
IZ

E 
AN

D 
M

AT
ER

IA
L 

57
” 

G
AL

V 
/ 

ZP
57

” 
SS

KE
Y

DE
SC

RI
PT

IO
N

Q
TY

PA
RT

 #
PA

RT
 #

1
FI

BE
RG

LA
SS

 H
O

U
SI

N
G

4
95

70
10

95
70

10

2
M

O
TO

R 
M

O
U

N
T 

RA
IL

S
2

94
80

07
FP

44
8

3
M

O
TO

R 
M

O
U

N
T 

BR
AC

KE
T

2
93

60
08

FP
44

9

4
M

O
TO

R
1

SE
E 

CH
AR

T
SE

E 
CH

AR
T

5
AU

TO
 T

EN
SI

O
N

ER
 B

RA
CK

ET
1

98
00

68
98

00
68

6
AU

TO
 T

EN
SI

O
N

ER
 

1
98

00
66

98
00

66

7
FA

N
 S

HA
FT

 &
 B

EA
RI

N
G 

AS
SY

1
98

01
13

98
01

13

8
DR

IV
E 

PU
LL

EY
1

SE
E 

CH
AR

T
SE

E 
CH

AR
T

9
DR

IV
EN

 P
U

LL
EY

1
SE

E 
CH

AR
T

SE
E 

CH
AR

T

10
BE

LT
1

SE
E 

CH
AR

T
SE

E 
CH

AR
T

11
BL

AD
E

1
SE

E 
CH

AR
T

SE
E 

CH
AR

T

12
BL

AD
E 

KE
Y

1
SE

E 
CH

AR
T

SE
E 

CH
AR

T

13
1/

4”
 X

 1
/4

” 
X 

1-
3/

4”
 K

EY
1

93
60

32
93

60
32

14
5/

16
-1

8 
X 

2-
1/

4”
 B

O
LT

8
69

02
57

M
H8

09
7

15
5/

16
-1

8 
X 

3/
4”

 B
O

LT
4

69
03

89
M

H8
09

1

16
5/

16
-1

8 
FL

AN
GE

 N
U

T
4

50
14

41
M

H8
05

6

17
5/

16
-1

8 
N

YL
O

CK
 N

U
T

8
01

27
89

M
H9

00
44

18
5/

16
-1

8 
FL

AT
 W

AS
HE

R
8

01
04

26
M

H8
03

3

19
3/

8-
16

 X
 1

-1
/4

” 
BO

LT
13

93
60

26
M

H8
12

4

20
3/

8-
16

 N
YL

O
CK

 / 
FL

AN
GE

 N
U

T
12

93
60

54
M

H8
05

7

21
DR

IP
 E

DG
E 

LE
DG

E,
 FA

N
 S

HE
LF

1
95

70
32

95
70

32

22
CO

N
E 

PA
N

EL
, B

LA
CK

4
95

71
88

95
71

88

23
FA

N
 G

RI
LL

1
95

40
01

95
40

01

24
GU

AR
D 

SC
RE

EN
 A

SS
EM

BL
Y

1
95

40
95

95
40

95

25
LA

TC
H 

SP
RI

N
G

2
00

05
02

82
00

05
02

82



4 ©2025 Valco Industries, Inc.990328-RP REV [-]

10

Magnet Locations

1 4
221

Enlarged Detail View: Magnets

Enlarged Detail View: Damper Spring

15

Damper - Exploded Drawing and Parts List

14

9

20

Enlarged Detail View: Damper Cable

ITEM # ZP PART # SS PART # QTY DESCRIPTION

DAMPER - REPLACEMENT PARTS
1 010602 MH90017 4 1/4-20 HEX NUT
2 010619 690343 2 1/4-20 X 1” HEX BOLT
3 010645 010431 28 5/16-18 X 1” HEX BOLT
4 012793 MH90043 4 1/4-20 LOCK NUT
5 501441 MH8056 48 5/16-18 FLANGED HEX NUT
6 690027 690470 12 5/16-18 X 3/4” CARRIAGE BOLT
7 690489 690489 6 M3-0.5 X 12MM FLAT BOLT
8 690490 690490 6 M3-0.S NYLOCK NUT
9 957008 957007 1 DAMPER CABLE

10 957011 957011 2 DAMPER DOOR
11 957013 957022 6 MAGNET CATCH BRACKET

12
957014 957014

1
DAMPER STRUT, LONG, 57.85” (no extra holes)

957033 957033 DAMPER STRUT, SHORT, 57.68” (with extra holes)
13 957016 957016 2 DAMPER PIVOT PLATE
14 957017 957017 2 CONE CABLE BRACKET
15 957021 957012 2 1/4-20 X 1” EYE BOLT
16 957024 957024 2 DAMPER HINGE ROD
17 957026 957026 2 DAMPER ROD STOP
18 957028 957028 1 DAMPER DOOR SPACER
19 980089 980089 6 MAGNET RING
20 00050282 00050282 1 LATCH SPRING
21 FP831-SS FP831-SS 2 DAMPER VANE SPRING
22 PMTT6 PMTT6 6 BLACK WIRE TIE (not shown)

11

5

7 8

6

19

5

3

5

12

13

18

16

17

Comparison View:  957033 vs. 957014

957033 957014
extra holes

Enlarged Detail View: Damper Hardware

(no extra holes)



5 990328-RP REV [-]©2025 Valco Industries, Inc.

Hardware - Replacement / Repair Part Numbers

Hardware depicted are not actual size or to scale. Quantities vary.

Hardware used to assemble various components to fiberglass housings:

 1/4” 
Flat Washer 

690038Shutter Clip 
936013

1/4-20
Nylock Nut 
012793 (ZP) 

MH90043 (SS)

10-12 x 2”  
Sheet Metal Screw 

936057 (ZP) 
MH8206 (SS)

 1/4-20
Push Nut
690380

1/4-20 x 1”
Hex Bolt

690025 (ZP) 
690343 (SS)

Hardware shown above can be found in the following Parts Bags:
57” Fans: 957502 (ZP); 957506 (SS)

1/4-20 x 1-1/4”
Flat Head Screw 
MH90429 (SS)

5/16-18 x 1”
Hex Bolt

010645 (ZP) 
010431 (SS)

3/8-16 x 1-1/4”
Hex Bolt

936026 (ZP) 
MH8124 (SS)

 5/16” 
Flat Washer 
010426 (ZP) 
MH8033 (SS)

5/16-18
Flanged Hex Nut 

501441 (ZP) 
MH8056 (SS)

ITEM # PART # QTY DESCRIPTION
KNOCK DOWN FAN ASSEMBLY FIXTURE (950160)

1 950150 2 VERTICAL ASSEMBLY
2 950155 1 SHAFT LOCATOR BOTTOM ASSEMBLY
3 950159 2 SHAFT LOCATOR TOP ASSEMBLY

1

3

Knock Down Fan Assembly Fixture (950160) - Drawing and Parts List

2

5/16-18
Nylock Hex Nut 

012789 (ZP) 
MH90044 (SS)

 Snap-In 
 Plastic Plug  
(ID.31”-.33”) 

957019

 Snap-In  
Plastic Plug  

(ID.34”-.45”) 
957027

M3-0.5
Nylock Nut
690490 (SS)

Key: 
(SS) = Stainless Steel 
(ZP) = Zinc Plated

M3-0.5 x 12mm
Flat Head Screw 

690489 (SS)


